
Page

F01

F02

F03-01

F03-02

F04

F05

F06

F07

F08

F09

F10

F11

F12

F13

F14

Major Parts

Main Cable, Electrical Components, Lock Set, Seat

Cushion Cable

Carbon Canister

Rear Box

Seat, Luggage, Front Wall of Luggage, Fuel Tank

Cover

Lower Connecting Plate, Front Shock Absorber, Steel

Bowl, Front Fender, Front Wheel Assembly

Fuel Tank, Fuel Pump

Rear Carrier, Bumpers

Frame, Pedal

Engine, Throttle Body, Air Filter, Muffler, Connecting

Plate, Rear Wheel, Rear Shock Absorber

Front Panel, Front Turning, Signals Windshield

Headlight, Headlight Decorative, Front Upper

Guard Plate

Handlebar, Switches, Brake System, Grips, Throttle

Wires, Rear Mirrors

Speedometer, Speedometer cover, Handlebar Cover

Front Lower Guard Plate, Decorative Lamp Trim,

Decorative Spotlight

Footrest, Frame Bottom Plate, Tool Box Assembly,

Battery Box



F01 Front Panel, Front Turning, Signals Windshield

Part No. Description Qty per Vehicel

PMZ200-1-A-001 Front panel 1

PMZ200-1-A-002 Left front turn signal 1

PMZ200-1-A-003 Right front turn signal 1

PMZ200-1-A-004 Turn signal bracket 2

PMZ200-1-A-005 Plastic screws 2

PMZ200-1-A-006 Rear wheel fender rubber 3



PMZ200-1-A-007 Windshield bracket 1

PMZ200-1-A-008 windshield 1

PMZ200-1-A-009 Windshield trim(left/right) 1

PMZ200-1-A-010 clip 2

PMZ200-1-A-011

Cross recessed large flat

head self tapping screws C

type ST4.8×16

2

PMZ200-1-A-012
Cross recessed pan head

screw with washer M5×16
2

PMZ200-1-A-013
Cross recessed flat head

screw M6×12 (S=14)
7



F02 Headlight, Headlight Decorative, Front Upper, Guard Plate

Part No. Description Qty per Vehicel

PMZ200-1-B-001 Front left upper guard plate 1

PMZ200-1-B-002 Front right upper guard plate 1

PMZ200-1-B-003
Right front side panel

decorative strip (R2)
1

PMZ200-1-B-004
Left front side panel

decorative strip (L2)
1

PMZ200-1-B-005 Tool box connector 1



PMZ200-1-B-006 Panel decoration 1

PMZ200-1-B-007 Headlight decoration 1

PMZ200-1-B-008 Headlight 1

PMZ200-1-B-009

Cross recessed large flat

head self tapping screws C

type

14

PMZ200-1-B-010 Plastic screws 4

PMZ200-1-B-011 clip 4

PMZ200-1-B-012

Cross recessed large flat

head self tapping screws F

type

2

PMZ200-1-B-013

Cross recessed large flat

head self tapping screws F

type

6



F03-01 Handlebar, Switches, Brake System, Grips, Throttle Wires, Rear Mirrors

Part No. Description Qty per Vehicel

PMZ200-1-C-001  Handlebar 1

PMZ200-1-C-002 Right grip 1

PMZ200-1-C-003 Left grip 1

PMZ200-1-C-004 Left/right balanced terminal 1

PMZ200-1-C-005 rearview mirror 1

PMZ200-1-C-006 Right switch 1

PMZ200-1-C-007 Left switch 1

PMZ200-1-C-008 Throttle cable 1

PMZ200-1-C-009 Handlebar cover 1

PMZ200-1-C-010 Front disc brake 1

PMZ200-1-C-011 Rear disc brake 1



PMZ200-1-C-012
Hexagon flange bolts-large

series M5×8
1

PMZ200-1-C-013

Cross recessed large flat

head self tapping screws C

type ST4.2×12

4

PMZ200-1-C-014
All metal hexagonal flange

lock nut M10×1.25 (S=14)
1

PMZ200-1-C-015
Locking block (handlebar

bushing) φ10×21×10
1

PMZ200-1-C-016
Hexagon flange bolts-large

series M10×1.25×45
1

PMZ200-1-C-017
Hexagon flange bolts-large

series M10×1.25×35
1

PMZ200-1-C-018

Hexagonal flange bolts-large

series M8×35 (opposite sides

12)

1



F03-02 Speedometer, Speedometer cover, Handlebar Cover

Part No. Description Qty per Vehicel

PMZ200-1-D-001 Handlebar cover 1

PMZ200-1-D-002 meter 1

PMZ200-1-D-003 Instrument decoration parts 1

PMZ200-1-D-004

Cross recessed large flat

head self tapping screws C

type ST4.2×12

8

PMZ200-1-D-005
Hexagon flange bolts-large

series M5×10
4



F04 Front Lower Guard Plate, Decorative Lamp Trim, Decorative Spotlight

Part No. Description Qty per Vehicel

PMZ200-1-E-001 Right decorative light trim 1

PMZ200-1-E-002 Left decorative light trim 1

PMZ200-1-E-003 Left decorative spotlight 1

PMZ200-1-E-004 Right decorative spotlight 1

PMZ200-1-E-005 Front right lower guard plate 1

PMZ200-1-E-006 Front left lower guard plate 1

PMZ200-1-E-007 clip 8

PMZ200-1-E-008

Cross recessed large flat

head self tapping screws C

type ST4.2×12

6

PMZ200-1-E-009

Cross recessed large flat

head self tapping screws C

type ST4.8×16

18



F05 Footrest, Frame Bottom Plate, Tool Box Assembly, Battery Box

Part No. Description Qty per Vehicel

PMZ200-1-F-001 Pedals 1

PMZ200-1-F-002 left foot pedal cover 4

PMZ200-1-F-003 Battery Box 1

PMZ200-1-F-004 Pedal cover 1

PMZ200-1-F-005 Pedal leather 1

PMZ200-1-F-006
Front inner mud panel

connection
1

PMZ200-1-F-007 Frame bottom plate 1

PMZ200-1-F-008 Toolbox 1

PMZ200-1-F-009 Flasher 1



PMZ200-1-F-010 Flasher rubber sleeve 1

PMZ200-1-F-011 USB charger 1

PMZ200-1-F-012 tool box left decorative part 1

PMZ200-1-F-013 tool box inner cover 1

PMZ200-1-F-014 VIN cover 1

PMZ200-1-F-015 hook up 1

PMZ200-1-F-016 clip st4.8 20

PMZ200-1-F-017
Cross large flat head cross

screw F type st4.2*10
10

PMZ200-1-F-018

Cross recessed large flat

head self tapping screws C

type ST4.8×16

4

PMZ200-1-F-019
Cross recessed flat head

screw M6×12 (S=14)
1

PMZ200-1-F-020
Hexagon head bolt and flat

washer assembly M6×12
2

PMZ200-1-F-021 Flange shaft step bolt M6×14 6

PMZ200-1-F-022
Hexagonal Flange Bolts-

Large Series M6×12
4



F06 Seat, Luggage, Front Wall of Luggage, Fuel Tank Cover

Part No. Description Qty per Vehicel

PMZ200-1-G-001 Rear inner mud plate 1

PMZ200-1-G-002 Rear reflector 1

PMZ200-1-G-003 Rear fender 1

PMZ200-1-G-004 Rear left turn signal 1

PMZ200-1-G-005 Rear right turn signal 1

PMZ200-1-G-006 Rear license plate light 1

PMZ200-1-G-007 Side reflector 2

PMZ200-1-G-008 Rear license plate bracket 1

PMZ200-1-G-009 Seat 1

PMZ200-1-G-010 Luggage 1

PMZ200-1-G-011 Oil spill tray assembly 1

PMZ200-1-G-012 Decorative plate connector 1



PMZ200-1-G-013 taillight 1

PMZ200-1-G-014 Decorative panel connector 1

PMZ200-1-G-015 Right side panel rear 1

PMZ200-1-G-016 Left side panel rear 1

PMZ200-1-G-017 front cover,Luggage 1

PMZ200-1-G-018
Cross recessed pan head

screw with washer M5×16
2

PMZ200-1-G-019 Lock nut M5 2

PMZ200-1-G-020 Large washer φ5 2

PMZ200-1-G-021 Lock nut M6 7

PMZ200-1-G-022
Hexagonal Flange Bolts-

Large Series M6×12
3

PMZ200-1-G-023

Cross recessed large flat

head self tapping screws C

type ST4.2×12

8

PMZ200-1-G-024 Large washer φ6 4

PMZ200-1-G-025 clip M6 clamp 3

PMZ200-1-G-026

Cross recessed large flat

head self tapping screw F

type ST4.8×12

8

PMZ200-1-G-027

Cross recessed large flat

head self tapping screws C

type ST4.8×16

10

PMZ200-1-G-028
Hexagon head bolt and flat

washer assembly M6×16
8

PMZ200-1-G-029 clip ST4.8 14



F07

Part No. Description Qty per Vehicel

PMZ200-1-H-001 Wheel speed sensor 1

PMZ200-1-H-002 Double buckle for cable tube 1

PMZ200-1-H-003 Front disc brake [with bolts] 1

PMZ200-1-H-004 Counting disk 1

PMZ200-1-H-005 Front aluminum wheel 1

PMZ200-1-H-006 tire 1

PMZ200-1-H-007 Valve 1

PMZ200-1-H-008 Valve cap 1

Lower Connecting Plate, Front Shock

Absorber, Steel Bowl, Front Fender, Front

Wheel Assembly



PMZ200-1-H-009 Front fender 1

PMZ200-1-H-010 Steering column 1

PMZ200-1-H-011 Steel bowl 1

PMZ200-1-H-020 Left front shock absorber 1

PMZ200-1-H-021 Right front shock absorber 1

PMZ200-1-H-022 Side reflector right bracket 1

PMZ200-1-H-023
Front disc brake pipe clamp

A
1

PMZ200-1-H-024
Front disc brake pipe clamp

B
1

PMZ200-1-H-025 Side reflector left bracket 1

PMZ200-1-H-026 Front side reflector 2

PMZ200-1-H-027 Left front guard 1

PMZ200-1-H-028 Right front guard 1

PMZ200-1-H-029 Front axle cap A 1

PMZ200-1-H-030 Front axle cap B 1

PMZ200-1-H-031

Hexagonal Flange Bolts-

Small Series M10×1.25×260

Opposite Side 12

1

PMZ200-1-H-032
All metal hexagonal flange

lock nut M10×1.25 (S=14)
1

PMZ200-1-H-033
Front wheel left bushing φ20

×φ10×18mm
1

PMZ200-1-H-034
Front wheel right bushing φ

20×φ10×20mm
1



PMZ200-1-H-035 Front fender bushing 3

PMZ200-1-H-036
Cross recessed flat head

screw M6×16 (S=16)
4

PMZ200-1-H-037
Hexagonal Flange Bolts-

Large Series M6×12
5

PMZ200-1-H-038 Cap nut M6 H=12 1

PMZ200-1-H-039
Hexagon flange bolts-large

series M6×16
1

PMZ200-1-H-040 Front disc brake pipe clamp 1

PMZ200-1-H-041
Hexagon flange bolts-large

series M10×1.25×45
4

PMZ200-1-H-042
Disc brake step bolt M8×25-

Φ10×4 glue
3

PMZ200-1-H-043
Hexagon head bolt M5×16

glue
3



F08 Fuel Tank, Fuel Pump

Part No. Description Qty per Vehicel

PMZ200-1-I-001 High pressure oil pipe 1

PMZ200-1-I-002 Airplane head tie 1

PMZ200-1-I-003 tank 1

PMZ200-1-I-004 Fuel tank cap 1

PMZ200-1-I-005 oil pump assy. 1

PMZ200-1-I-006
Hexagon head bolt and flat

washer assembly M6×16
4

PMZ200-1-I-007
Hexagon flange bolts-large

series M5×10
6



F09 Rear Carrier, Bumpers

Part No. Description Qty per Vehicel

PMZ200-1-J-001 Bumper blockage 4

PMZ200-1-J-002 Front left bumper 1

PMZ200-1-J-003 Front right bumper 1

PMZ200-1-J-004 Rear right bumper 1

PMZ200-1-J-005 Rear left bumper 1



PMZ200-1-J-006 rear carrier 1

PMZ200-1-J-007
Hexagon flange bolts-large

series M8×16
2

PMZ200-1-J-008 Lock nut M8 2

PMZ200-1-J-009
Hexagon socket head bolt

M8×16
2

PMZ200-1-J-010

Hexagonal flange bolts-large

series M8×1.25×25 (opposite

side 10)

4

PMZ200-1-J-011

Hexagonal flange bolts-large

series M8×30 (opposite sides

10)

2

PMZ200-1-J-012

Hexagonal flange bolts-large

series M8×40 (opposite sides

10)

2



F10 Frame, Pedal

Part No. Description Qty per Vehicel

PMZ200-1-K-001 Bumper bracket 1

PMZ200-1-K-002 Panel bracket 1

PMZ200-1-K-003 Frame 1

PMZ200-1-K-004 Right pedal 1

PMZ200-1-K-005 Left pedal 1

PMZ200-1-K-006 Frame bottom bracket R 1

PMZ200-1-K-007 Frame bottom bracket L 1

PMZ200-1-K-008 Side stand 1

PMZ200-1-K-009 Side stand spring 1

PMZ200-1-K-010 Hanger plug 2



PMZ200-1-K-011 Hanger 1

PMZ200-1-K-012 Hanger buffer rubber 2

PMZ200-1-K-013 Main stand 1

PMZ200-1-K-014 Main bracket rubber bushing 1

PMZ200-1-K-015 Main stand rubber 1

PMZ200-1-K-016 main stand spring 1

PMZ200-1-K-017
Rear fender L/R combined

bracket
1

PMZ200-1-K-018 Seat lock plate 1

PMZ200-1-K-019 Rear fender bracket 1

PMZ200-1-K-020
Hexagon flange bolts-large

series M6×16
2

PMZ200-1-K-021
Hexagonal Flange Bolts-

Large Series M6×12
12

PMZ200-1-K-022
Hexagon socket head bolt

M8×16
4

PMZ200-1-K-023
Step bolt (single support

flameout) Φ12×14-M10×12
1



PMZ200-1-K-024
Cross recessed flat head

screw M6×16 (S=16)
1

PMZ200-1-K-025 Main bracket bushing 2

PMZ200-1-K-026
Hexagon flange bolts-large

series M10×1.25×25
2

PMZ200-1-K-027 Lock nut M6 1

PMZ200-1-K-028
Hexagon flange bolts-large

series M6×25
1

PMZ200-1-K-029
All metal hexagonal flange

lock nut M10×1.25 (S=14)
3

PMZ200-1-K-030
Hexagon flange bolts-large

series M10×1.25×55
2

PMZ200-1-K-031
Hexagon flange bolts-small

series M10×1.25×180
1

PMZ200-1-K-032 Bushing φ18×φ10×6mm 1

PMZ200-1-K-033
Hexagon socket head screw

M6×10
2



F11

Part No. Description Qty per Vehicel

PMZ200-1-L-001 Rear disc brake [with bolts] 1

PMZ200-1-L-003 Rear aluminum wheel 1

PMZ200-1-L-004 tire 1

PMZ200-1-L-005 Valve 1

PMZ200-1-L-006 Valve cap 1

PMZ200-1-L-007
Intake pipe, throttle valve

body assembly
1

PMZ200-1-L-008 Fuel Injector 1

PMZ200-1-L-009 muffler 1

PMZ200-1-L-011 Air filter 1

PMZ200-1-L-012 Engine 1

Engine, Throttle Body, Air Filter, Muffler,

Connecting Plate, Rear Wheel, Rear Shock

Absorber



PMZ200-1-L-013
Cylinder head temperature

sensor
1

PMZ200-1-L-014 Air filter 1

PMZ200-1-L-015 Ignition coil 1

PMZ200-1-L-016 Ignition coil  bracket 1

PMZ200-1-L-017 Silicone buckle short 1

PMZ200-1-L-018 Connecting plate 1

PMZ200-1-L-021
Rear wheel anti-loosening

spacer
1

PMZ200-1-L-022 Rear disc brake cable clamp 1

PMZ200-1-L-023 rear fender 1

PMZ200-1-L-024 Rear shock absorber 2

PMZ200-1-L-025
All metal hexagon flange lock

nut M16×1.5 (S=21)
1

PMZ200-1-L-026
Hexagon flange bolts-large

series M10×1.25×55
3

PMZ200-1-L-027 Cap nut M8 H=28 2

PMZ200-1-L-028
Hexagon head bolt and flat

washer assembly M6×16
4

PMZ200-1-L-029
Hexagon flange bolts-large

series M6×16
2

PMZ200-1-L-030

Hexagonal flange bolts-large

series M8×30 (opposite sides

10)

2

PMZ200-1-L-031 Large washer φ10.5×φ30×2 2

PMZ200-1-L-032
All metal hexagonal flange

lock nut M10×1.25 (S=14)
2

PMZ200-1-L-033 Lock nut M6 2

PMZ200-1-L-034
Hexagon flange bolts-large

series M6×28
2

PMZ200-1-L-035
Hexagon flange bolts-large

series M8×75
1

PMZ200-1-L-036
Hexagon flange bolts-large

series M8×95
1



F12 Main Cable, Electrical Components, Lock Set, Seat Cushion Cable

Part No. Description Qty per Vehicel

PMZ200-1-M-001 Rectifier 1

PMZ200-1-M-002 ECU 1

PMZ200-1-M-003 Main relay 3

PMZ200-1-M-004 Horn 1

PMZ200-1-M-005 Main cable 1

PMZ200-1-M-006 Start relay 1

PMZ200-1-M-007 Seat lock line 1

PMZ200-1-M-008 Lock set 1

PMZ200-1-M-009 Silicone buckle belt 6

PMZ200-1-M-010 Silicone buckle short 3



PMZ200-1-M-011 Airplane head tie 5

PMZ200-1-M-012 flameout switch 1

PMZ200-1-M-013 Cable Ties 6

PMZ200-1-M-014
Hexagon flange bolts-large

series M6×20
2

PMZ200-1-M-015
Hexagon flange bolts-large

series M6×16
2

PMZ200-1-M-016
Hexagonal Flange Bolts-

Large Series M6×12
2

PMZ200-1-M-017
Cross recessed pan head

screw with washer M5×10
1

PMZ200-1-M-018 Battery 1

F13 Carbon Canister

Part No. Description Qty per Vehicel

PMZ200-1-N-001
Carbon canister (including

sheath)
1



F14 Rear Box

Part No. Description Qty per Vehicel

PMZ200-1-O-001 Rear box 1


